ssamonias. FCC RADIO TEST REPORT Report No. : FG140852B

LTE Band 66 / 5MHz

Spe ¥
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40dB - A ||| 40 dBm e
I — NP PR RPN L e~ [ B e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -46.79 dBm -33.79 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -46.94 dBm -33.94 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.60677 GHz -46.91 dBm -33.91dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63756 GHz -47.19 dm -34,19 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.48693 GHz -45,82 dBm -32,82 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,.50185 GHz -45,84 dBm -32.84 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80592 GHz -41.86 dBm -28.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93942 GHz -41,90 dBm -26,90 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58355 GHz -41.10 dBm -28.10 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59855 GHz -41.18 dBm -28.18 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60232 GHz -38.58 dBm -25.58 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78748 GHz -38.73 dBém -25.73 dB
p— m—
)i 2 )i [
L JL ) L JL J
D: 1 13:31:52

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem e N
PN U WP gamad
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 972,12644 MHz -46,91 dBm -33.91 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.60992 GHz -47.05 dBm -34.05 d8
1.790 GHz 3.000 GHz 1.000 MHz 2,50386 GHz -45.69 dém -32.69 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -41.93 dBm -28.93 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.61405 GHz -41,08 dBm -28.08 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.83997 GHz -38.68 dém -25.68 d&
v S
J1 J L
Date 13:
TEL : 886-3-327-3456 Page Number 1 A66-30 of 34

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG140852B

LTE Band 66 / 10MHz

Spe ¥
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB X e AA ||| -40 dem Y Al — A A
- e et mati - -
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz -46.75 dBm -33.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -46.79 dBm -33.79.dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65890 GHz -47.18 dBm -34.18 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.55010 GHz -47.15 dBm -34,15 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98609 GHz -45,79 dBm -32,79 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,48774 GHz -45,85 dBm -32.85 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.09848 GHz -41.88 dBm -28.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89243 GHz -41,95 dBm -28.95 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59905 GHz -40.91 dBm -27.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62055 GHz -41,15 dBm -28.15 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.60482 GHz -38.70 dBm -25.79 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60566 GHz -38.59 dBm -25.59 dB
p— m—
)i 2 )i [
L JL ) L JL J
D: 1 13:42:00
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dém e
N PRI SR I
e ansle) ™~
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 918,31834 MHz -46.,66 dBm -33.66 dB
1.000 GHz 1,700 GHz 1.000 MHz 1,59383 GHz -47.22 dBm -34.22 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.50548 GHz -45.86 dBm -32.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -41.65 dim -28.65 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061255 GHz -41,10 dBm -28.10 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.76998 GHz -38.74 dBm -25.74 d&
T S
J1 J L
Date 13:45:40
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ssamonias. FCC RADIO TEST REPORT Report No. : FG140852B

LTE Band 66 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 dB -30 dBm
de [ M
0 e, g e =g s | PPN B B RTINS
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -46.79 dBm -33.79 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -46.86 dBm -33.86 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -44.82 dBm -31.82 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.47034 GHz -47.07 dBm -34.07 d8
1,790 GHz 3,000 GHz 1.000 MHz 2,49208 GHz -45,60 dBm -32,60 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.50386 GHz -45.,33 dBm -32.83 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93342 GHz -41.98 dBm -28.98 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91742 GHz -41.76 dBm -28.76 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59905 GHz -41.03 dBm -28.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -40.98 dBm -27.88 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60274 GHz -38.48 dBm -25.48 db 13.000 GHz 18,000 GHz 1.000 MHz 17.61149 GHz -38.894 dBm -25.84 d&
p— m—
)i 2 )i [
L JL ) L JL J
D: 13:58:4

Highest Channel / QPSK

Spectrum [DVD]

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm R Ny
WWMW
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 923,16592 MHz -46,44 dBm -33.44 d&
1.000 GHz 1,700 GHz 1.000 MHz 163161 GHz -46.86 dBm -33.86 dB
1.790 GHz 3.000 GHz 1.000 MHz 2,51798 GHz -45.80 dBém -32.80 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.89293 GHz -41.70 dBm -28.70 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059755 GHz -40.97 dBm -27.97 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.77831 GHz -38.62 dém -25.62 d&
v S
J1 J L
Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe Y

Ref Level 0.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES

-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 dB -20 dBm

-30 dB -30 dBm

-40 dB o A ||| 40 dBm o .l

i T WE AP R Sl e " R T S o e aien tii —

pongr el
-60 dBm
-70 dBm
-0 dBm
-90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.82459 MHz -46.83 dBm -33.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -47.,03 dém -34.03 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -46.06 dBm -33.06 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62356 GHz -47.21 dBm -34.21 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.51677 GHz -45,86 dBm -32,86 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,49177 GHz -45,86 dBm -32.86 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92142 GHz -41.77 dBm -28.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52842 GHz -41,79 dBm -28.79 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60405 GHz -41.11 dBm -28.11 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62255 GHz -40,99 dBm -27.99 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.89355 GHz -38.74 dBm -25.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.88855 GHz -38.75 dBm -25.75 dB
p— m—
)i 2 )i [
L JL ) L JL J
Jat 14 2 1 14
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dém R m e AN
i ) et -
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 92704398 MHz -46,93 dBm -33.93 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.56374 GHz -47.07 dém -34.07 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.51314 GHz -45.82 dBém -32.82 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -41.687 dBm -28.87 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,58255 GHz -41.07 dBm -28.07 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60191 GHz -38.63 dém -25.63 d&
T S
J1 J L

TEL : 886-3-327-3456
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samranas. FCC RADIO TEST REPORT Report No. : FG140852B
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
40 Normal Voltage 0.0028
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0084
PASS
-10 Normal Voltage 0.0072
-20 Normal Voltage 0.0037
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0068

Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.

3. EUT can't operate outside the temperatures between -20 °C and 40 °C.

TEL : 886-3-327-3456 Page Number 1 AB6-34 of 34
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

LTE Band 71/ 20MHz

QPSK
RB Size

16QAM

64QAM Limit: 13dB

Full RB
4.84

Middle CH

Full RB

Full RB Result

5.71

6.46 PASS

LTE Band 71/ 20MHz / QPSK

Middle Channel / Full RB

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
= - e &
o o
00 00
T g
LY 4
1E- ¥ 1E- x
i 4
1 | 1
1 1
:
1
!
{
|
F 680.5 MHz Mean Pwr + 20.00 di F 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 20.74 cbm 26,09 dbm 5.35 dB 2.36 dB 414 OB 4.64 OB 5.13 dB Trace 1 | 19.73 cbm 26,02 dbm 5.28 dB 3.01d8 4.90 dB 71d8 5.09 dB
— — L —
) i SRR e
LTE Band 71/ 20MHz / 64QAM LTE Band 71/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view
=]
o
00
1E4 ~
X
y
1€ 3
F 680.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1566 cbm 26,37 dbm 7.51d8 3.01 dB 5.13 dB ©.46 0B 7.22 dB
—— —
SERIAAEED e

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 490 | 489 | 997 | 973 | 1445 | 14.45 | 19.06 | 19.22
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.90 - 9.83 - | 1448 | - | 1894 | -
TEL : 886-3-327-3456 Page Number 1 A71-2 of 26

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.47 dBm) ™M1[1] 13.65 dBm)
679.62100 MHz 678.63200 MHZ,
= ndB 26.00 dB @ nd 26.00 dB
o o b BT, L 4.895000000 MHZ, o P N e 4.885000000 MHZ|
T Q factor \ 138.8 T ractar 7 138.9
od / \ o
[ i
19
10 df / . -10 o
204 ) 20d j.j
\ /
- \ oo printn \ X
. it L adr=yrati L a AR A T v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 679.621 MHz 15.47 dBm nd@ down 4.895 MHz M1 67B.632 MHz 13.65 dBm nd@ down 4,885 MHZ
T1 1 678.022 MHz -10.45 dBm nd8 26.00 dB T1 L 676.032 MHz -12.54 dam nd8 26.00 dB
T2 1 682.918 MHz -10.16 d8m Q factor 138.8 T2 1 6B2.918 MHz -12.37 dém Q factor 138.9
L I 4 - [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 14.27 dBm)
678.9820 MHz 677.9630 MHz
= . nde 26.00 dB @ 26.00 dB
w0 { B 9.970000000 MHz 0d 9.730000000 MHz
] Q factor \ 68.0) 7 Q factor 69.7)
! i
od | 0 di { \
T
10 df \[ -10d J__]J i
~ \ |
N A \ soa /
<29 - > ~
A
-30 =it
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 578.382 MHz 15.95 dam nd8 down 9.97 MHz ML 577.963 MHz 14,27 dBm nd8 down 9.73 WHz
T1 1 675.505 MHz -10.42 dBm nd8 26.00 dB T1 L 675,605 MHz -11.68 dam nd8 26.00 dB
T2 1 685.475 MHz -9.72 dBm Q factor 68.0 T2 1 6BS.335 MHz -11.86 d8m Q factor 69.7
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.68 dBm) 14.29 dBm)
677.4430 MHz 6824480 MHz
= ndB 26.00 dB @ 26.00 dB
10d QYUY LV, B o 14.446000000 MHz| 104 N LEVLYATY. NS e 14.446000000 MHz
f Q factor ‘\ 6.9 ; N 47.2
od I od |
# ‘ |
104 i LE o4 T :
w0 ! | s / \
21 il e 2 A
f NN I . A N Y e
o N
R
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 677.443 NMHz 14.58 dam nd8 down 14,445 MHz ML 582,448 MHZ 14,29 dam ndB_down 14,446 MHZ
TL 1 673.427 MHz -12.08 dam nd8 26.00 dB T1 L 673397 MHz -12.28 dbm nd8 26.00 dB
T2 1 687.873 MHz -11.70 dam qQ factor 46.9 T2 1 5B7.843 MHZ -11.56 dam qQ factor 47.2
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 39 dBm)| ™M1[1] 12.63 dBm)
688.2920 MHz 685.1750 MHz
20 20
ndB " 26.00 dB 26.00 dB
p ) NSV W N L 19.061000000 MHz| . AN 10.221000000 MHz
o {" q factor” 36.1 n N O A 35.6)
o v f
) I}
10 d # -10d =
/ Al omagn 4 !
TN T 2 A T v
Y S oo A e
o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 688.292 MHz 13.39 dBm nd@ down 19.061 MHz M1 6BS.175 MHz 12.63 dBm nd@ down 19,221 MHZ
T1 1 67051 MHz -12.49 dbm nd8 26.00 dB T1 L 670,91 MHz -13.84 dam nd8 26,00 d8
T2 1 689.971 MHz -12.16 dBm Q factor 36.1 T2 1 690.13 MHz -13.28 dém Q factor 35.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 30 dBm)| ™M1[1] 14.03 dBm)
680.73000 MHz 682.0980 MHz
20 20
ndB 26.00 dB)| Thde 26.00 dB|
e B ~ 4.895000000 MHZ | £ . P 0.830000000 MHZ]
. e / W A i Y
W 7 Yoot 139.1 0 7 Q factor \ 69.4
/ | | |
o di E 0di
I _f “..
-1 d -+ 10 di +
204 20d
F \ S
NPT LY, 5 \. P
o femrm
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.73 MHz 13.30 dam nd8 down 4.895 MHz ML 5B2.008 MHz 14.03 dam nd8 down 9,83 WHZ
T1 1 678.022 MHz -12.66 dm nd8 26.00 dB T1 L 675.585 MHz -11.54 dam nd8 26,00 d8
T2 1 682.918 MHz -12.61 dém Q factor 139.1 T2 1 6BS.415 MHz -11.55 dam Q factor 69.4
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 2.98 dBm)| ™M1[1] 11.07 dBm)
682.7780 MHz 677.1430 MHz
20 20
MndB 26.00 dB m nd 26.00 dB
10 d . A - 14.476000000 MHz 0d . v 18.941000000 MHz
7 N v 472 s~ v ) T T 35.8
|
o d J \ 0 di
] 1 ] |
10 d - ‘T -10 di — -
] ¢ ¢
20d - L 20d |
] N v v
e ol AN e A W en
g = R Wi
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 682.778 MHz 12.98 dam nd8 down 14.476 MHz ML L 577.143 WAz 11.87 dam nd8 down 18,941 MHz
T1 1 673.247 MHz -12.94 dm nd8 26.00 dB T1 L 670,99 MHz -14.60 dBm nd8 26,00 d8
T2 1 687.723 MHz -13.19 dam qQ factor 47.2 T2 1 589.931 MHZ -14.77 dam qQ factor 35.8
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 447 | 893 | 899 | 13.40 | 13.40 | 17.86 | 17.82
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.48 - 9.03 - | 13.46 - 1790 | -
TEL : 886-3-327-3456 Page Number 1 A71-6 of 26

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Middle Channel / 5MHz / QPSK

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.7a dBm) ™M1[1 13.44 dBm)
- 681.60900 MHZ - ) 682.62600 MHZ,
} 4.485514486 MHz Occ B v 4.465534466 MHZ
—— i , ! poon W LN AL o
104 — 3 104 — - —— —
\ \
04 | 04 |
.'J L \
~1od - Y -0 d - ~
f \ / \
20d J‘ ‘\ 20d 4
S P | R I ae b o -
a0 SRR - i A 30 b - AT
A A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581,689 MHz 15.73 dam ML 5B2.628 MHz 13.44 dam
T1 1 678.25225 MHz 10.13 dBm Oce Bw 4,485514456 MHz T1 L 678.27223 MHz .39 dBm Oce Bw 4.455534466 MHz
T2 1 682.73776 MHz 9.87 dam T2 1 682.73776 MHz 7.57 dam
L I 4 [S JL 4 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.09 dBm) 15.61 dBm)
- - 678.0020 MHz - 676.9840 MHz
= Occ B £.931068931 MHz £.991008991 MHZ
RSP S UP [PV i S -
10d ;f 104 o
/ \
od f 0 d
f \ ]
| | \
-tod 7 - 04 J |
20 d - — \ e 20 d qf \
e = T P A A
a0 &l =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.002 MHz 16.09 dam ML L 676.984 MHz 15.61 dam
T1 1 676.0245 MHz 10.57 dBm Oce Bw 5.931068931 MHz T1 L 675.9845 MHz 9.75 dBm Oce Bw £.991008991 MHz
T2 1 684.95585 MHZ 9.19 dam T2 1 584.9755 MHz 8.10 dam
I 4 - [S JL

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.12 dBm) ™M1[1 14.96 dBm)
0 679.2110 MHz - 679.0010 MHz
Occ B 13396605397 MHz ] Occ B 13396603597 MHz
104 ‘f VAN AR LW A Wy T SPRIRT RN .': 104 .I - AvA: ™ an LW
{ \ / |
od i od
7 t
| [ ‘.
10 df 1 -10 o T
J \ /
20d v, - — 20 d i =) S Ay
I VYAV ade R Ve o ] d A SN
3 30 HpE
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.211 MHz 15.12 dam ML 579.001 MHz 14,96 dBm
TL 1 573.7867 MHz 9.66 dBm Oce Bw 13.396603397 MHz T1 L £73.6167 MHz 8.54 dBm Oce Bw 13.396603397 MHz
T2 1 687.1833 MHz 8.99 dam T2 1 587.2133 MHz 8.60 dam
L I 4 [S JL -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) 13.02 dBm)
- 676.0240 MHz - 677.1830 MHz
7 Occ B 17.862137862 MHz W 17.822177822 MHz
10 df ,r‘ St S L - I 10 d - - -
od 0 d \!
Il ‘ A 1
-10 df J T -10 \‘
d LYy / |
204 f 20 d =
Ve L T
s e S AN
L
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 676.024 MHz 13.34 dam ML L 577,183 MHz 13.02 dam
T1 1 671.5880 MHz 7.52 dbm Oce Bw 17.882137862 MHz T1 L 6716269 MHz 7.43 dBm Oce Bw 17.822177822 MHZ
T2 1 589,451 MHz 8.34 dam T2 589,451 MHZ 7.98 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.41 dBm) 14.41 dBm)
- 680.62000 MHz - 682.0380 MHz
I Occ B 4.475524476 MHz 9.030969031 MHZ
T2 N A 5 2
10d bt - - 104 —— — - L
T v 7 f v Y
i 4
o d J 0 di
] { | |
10 d I 10 di J
/
204 ya 20d Y -
Y I v . AW S A AT AN
TR B i e vy -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.62 MHz 13.41 dam ML 5B2.038 MHz 14,41 dBm
T1 1 678.26224 MHz 8.56 dBm Oce Bw 4,475524476 MHz T1 L 675.9845 MHz 7.50 dm Oce Bw 9.030969031 MHz
T2 1 682.73776 MHz 8.10 dam T2 1 585.0155 MHz 7.87 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.64 dBm)|
- ] 677.9590 MHz - :
;_- Occ B 13.456549457 MHz 1 17.902007902 MHz
di T N TaN " 2 P T X
0 S — 1 A A v
. J Ny ] 1
{
-10 d - -10 de I\
/ |
20 di 4
A [ e, AT W
" o ] » R e
30l
40 df -40 di
50 df 50 d
&nd -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.953 NMHz 13.64 dam ML 577.903 MHz 12,52 dam
T1 1 573.7867 MHz 7.67 dbm Oce Bw 13.456543457 MHz T1 L 671.549 MHz 6.62 dBm Oce Bw 17.902097902 MHz
T2 1 687.2433 MHz 7.72 dam T2 1 589,451 MHZ 7.24 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG140852B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ 20 dhine S
{
10 dém | 10 dem {‘
0 ‘ J\ 0 dem f \
-10 d8m 5 -10 dBm ral
SPURIOUS_LINE_ABS J \ ]1
-20 dem “ \ -20 dBm J’ 1
-30 dBm ¥ - -30 dem (A
, AN . VAL
40 dem —m 1 Mﬂ i i\
50 dam T LR /50 cerm- A A L
\ 1y oy
I o o e S N ~ -
ol -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||[Start 693.0 MHz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -30.03 d&m -17.63 dé 693.000 MHz 608,000 MHz 100.000 kHz 607,66783 MHz 19.62 dBm -10.38 dB
662.500 MHz £63.000 MHz 50.000 kHz 66299655 MHz -22,55 dBm -9.95 d 698.000 MHz 693,100 MHz 50.000 kHz 69800514 MHz -23.14 dBm -10.14 d8
£63.000 MHz 668,000 MHz 100.000 kHz 663.33217 MHz 20.00 dBm -10.00 dB £08.100 MHz 705.000 MHz 100.000 kHz 608, 10544 MHz -32.57 dBm C19.57 dB
S
T
i ) e i 1 )
Dater 1 JUN. 2021 11:46:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2 JUN.2021  11:47:

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm 10 dBm
-
AW A s rin W-w.\ { N Y
0ds \ dem
-10 dem L || {20 dem ‘
SPURIOUS_LINE_ABS ll l\
-20 dem 20 dem L
-30 dem F} -30 dem .
N ———
-40 dam 7 40 dem e
—— T
50 dBm E— -50 dem
—_
el ‘-‘—__"'\-_.
50 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
652.000 MRz 662,900 MHZ 100,000 kAz 662,80456 MRz -33,05 dem -20.05 d& 693.000 MHZ 598,000 MHz 100 000 kHz e rrE T .30 cBm -zawl
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59126 MHz -30.62 dBm -17.62 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00235 MHz -30.55 dBm -17.55 dB
563.000 MHz £68.000 MHz 100.000 kHz 664.82068 MHz £.71 dBm -23.20 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -32.89 dbm -19.89 dB
Y
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P r 20 ghine 2 S
|
10 dBm \ 10 dBm ’
0ds )\ 0 dem \
-10 d8m -10 dBm /
SPURIOUS_LINE_ABS # H PJ L‘
-20 dem -r T -20 dBm { {
-20 dBm /' ‘l\ 30 dBm ff\\ A" k
-40 dem / M L -40 dBm ’ 1 w A
o, A A A
50 dBm T H % — 'a
o w_ﬂ___w_l,w‘! M’H’g . RN ¥ LT - '\__'__1”/-\\ o
el R -
-60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -209.80 d&m -16.80 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 19.21 dBm -10.79 d&
662.900 MHz £63.000 MHz 50.000 kHz 562.99525 MHz -23.24 dBm -10.24 dB 508,000 MH= 695,100 MHz 50,000 kHz £93,00005 MHz -25.37 dBm -12.37 dB
£63.000 MHz 668.000 MHz 100.000 kHz 66336214 MHz 19.37 dém ~10.63 d& 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -33.67 dbm -20.67 dBb
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10 dBm
wwf’—rwwqu~~»\ Jredamat O -
0ds dem
-10 dem \ 10 dem
SPURIOUS_LINE_ABS l
-20 dem 20 dem L
-30 dem -30 dem ..LN
S—
-40 dem 40 dBm e
/f —“'-"L-_‘“""*——r—w
-50 dem -50 dBm S
- R e
el e -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -35.74 dém -22.74 d& 693.000 MHz 698.000 MHz 100.000 kHz 69563986 MHZ &.42 dBm -24.58 0B
562.900 MH2 | 663,000 MHz 50.000 kiz 062,58546 MHz -32.37 dbm -19.37 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00704 MHz -30.07 dBm -17.97 dB
563.000 MHz £68.000 MHz 100.000 kHz 664.67582 MHz 5.56 dBm -24.44 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -33.87 dbm -20.87 dB
Y
I 1 P
2.JUN.2021 11:4B:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine r‘l s
10 dém \l 10dBm ‘
|
ods \ 0 dem J‘ \
-10 dBm -10 dBm |
SPURIOUS_LINE_ABS 1 |’ ]'
-20 dem ‘J \ -20 dBm )f
-30 dBm /l \ -30 dem {F\\ b,/ 1\
40 dem / -40 dem 1 T x
-50 dBm i b J L f.wl
L I W— // MWWMVJ L/ \--'\-M"[ St \ N
Ty — -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz_| || Start 693.0 MHz 3003 pts Stop 709.0 MAz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 Mz 662,900 MHz 100,000 kHz 66289456 MHz -30.44 dém -17.44 d& 693.000 MHz 698.000 MHz 100.000 kHz 69766783 MHZ 17.62 dBm -12.18 d&
562.500 MHz £63.000 MHz 50.000 kiz 62,95565 MHz -23.43 dBm -10.43 8 698,000 MHz 698,100 MHz 50,000 kHz 598,00455 MHz -24.52 dBm -11.52 dB
563.000 MHz £68.000 MHz 100.000 kHz £63.35714 MHz 18.54 dBm -11.46 dB £98.100 MHz 703.000 MHz 100.000 kHz £98.10544 MHz -33.01 dBm -20.01 dB
S
T
Il - I [ )
Dater 1 JUN. 2021 11:56:43 Date: 12 11:58:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10 dBm
B L SR NI T L PO TR N
oo et ||
-10 dem \ 10 dem
SPURIOUS_LINE_ABS \
-20 dem 20 dem I.
-30 dBm 30 dem -
- —
-40 dem — 40 dem E———
S—
_,.// Pr,
-50 dBm < -50 dBm
L~
ot /
O - -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -35.02 dém -22.02 d& 693.000 MHz 698.000 MHz 100.000 kHz 593,00659 MHz 4.23 dBm -25.77 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,58207 MHz -32.63 dbm -19.63 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00365 MHz -32.38 dm -19.38 dB
563.000 MHz £68.000 MHz 100.000 kHz 664.89560 MHz 4.51 dBm -25.40 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.62 dBm -21.62 dB
Y
I 1 P
2. JUN.Z2021 11:57:28 Date 11:59:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71/

10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, ﬂ 20 dbime 5 ﬂ
10 dem | \ 10 dBm: ( \
0dB J H 0 dem }
-10 dBm | -10 dBm. I{ L
SPURIOUS_LINE_ABS f k J "\
20 dem i‘ ¥ 20 dim rr[ \
.30 dem / ‘ -30 dBm i
L P
40 dem 40 dBm T -
iy
v"v\ & \ & w | VJ
-50 dem -=gigem
5 i | i =
LY T
R - g S e NN B
Y -60 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -52.64 dém -39.64 d& 688.000 MHz /98.000 MHz 100.000 kHz 697 42557 MHz 20.34 dBm -9.66 d&

662,000 MHz 663,000 MHz 100.000 kHz 662.99151 MHz -30.59 dBm -17.59 dB 508.000 MHz 600.000 MHz 100.000 kHz £08,02747 MHz -32.67 dBm -19.67 dB

£63.000 MHz 573.000 MHz 100.000 kHz 663.57443 MHz 19.36 dém ~10.54 d& 699.000 MHz 709.000 MHz 100.000 kHz 599,00500 MHz -53.03 dbm -40.03 db
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662.000 MHz £63.000 MHz 200,000 kHz £62.97053 MHz -33.55 dBm -20.55 dB 698.000 MHz 693,000 MHz 200.000 kHz 69800350 MHz -33.75 dBm -20.75 dB
563.000 MHz 678.000 MHz 100.000 kHz 675.74875 MHz 0.21 dem =29.79 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,45455 MHz -39.18 dbm -26.18 db
Y
) i )
2.JUN.2021 12:24:5

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A71-18 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES

d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS uﬂ 20 dhine s
10 dém J \ 10 dem Jll
0dB / 0 dem ‘\
-10 dBm ! -10 dBm '
SPURIOUS_LINE_ABS 1
20 dem r'f T"V\ 20 dim f \
-30 dBm | \ -30 dBm )J
40 dBm 40 dBm
LW‘\ il f\ M.‘I
-50 dam “’/L " le -50 dem I L j’l an i
L ol A/ R - DA R “‘\,\l f )
a e e 0 e ol oy ol .
ey -60 dem

Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -50.51 dém -37.51 d& 678.000 MHz 698.000 MHz 100.000 kHz 696.89111 MHZ 20.18 dBm -9.82 db

662.000 MHz £63.000 MHz 200.000 kHz £62,99251 MHz -28.03 dém -15.03 dB 595,000 MHz 589,000 MHz 200,000 kHz 598 00150 MHz 2044 dBm 16 44 dB

563.000 MHz 583.000 MHz 100.000 kHz 664.08691 MHz 19.97 dém ~10.03 d& £599.000 MHz 705.000 MHz 100.000 kHz 595.02498 MHz -49.17 dbm -36.17 dB

—
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2. JUN.2021  12:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm 10 dBm
ode =T - \ 0 g - S—
-10 dem 10 dem |
SPURIOUS_LINE_ABS I \ ‘
-20 dem j | -2 dBm :
\ /
-30 dBm ﬁ’ ,;jfu dBrm l" Toins
40 dom =] 40 dBm B
50 dam / 50 dem
- cABrrr -60 dem
Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661,98501 MHz -34.62 dém -21.62 d& 678.000 MHz 698.000 MAz 100.000 kHz 590.38760 MHz 0.60 dBm -29.40 db
562.000 MH2 | 663,000 MHz 200.000 kiz 062,55385 MHz -29.04 dbm -16.04 d8 698.000 MHz  699.000 MHz 200,000 kHz 698,16733 MHz -29.59 dBm -16.59 dB
563.000 MHz 583000 MHz 100.000 kHz £76.49550 MHz 1.02 dBm -26.08 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,01499 MHz -34.84 dBm -21.84 dB
Y
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71-19 of 26




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 71/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS ur 20 ghine S r
10 dBm \ 10 dBm Jt\
b db (J \ 0 dem \
-10 d8m -10 dBm '
SPURIOUS_LINE_ABS H L Jf IL!
-20 dgm + -20 dBm 1
Tt I
-30 dBm i‘] h‘h -30 dem ‘I m
-40 dBm l\m 40 dBm /Vf i
50 dam W -50 dem
" h N ‘ SN,
- P AR \J\,ﬂ”"\"hr" et A ugaﬁg»«mzwvj ko Y S e -Lu_—u,./x____
E m

Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,000 MHz 100.000 kHz 661,94505 MHz -52.10 d&m -39.10 d& 676.000 MHz 698.000 MHz 100.000 kHz 696.91109 MHz 18.93 dBm -11.07 d8

662.000 MHz £63.000 MHz 200.000 kHz 562.98651 MHz -29.97 dBm -16.97 dB 508,000 MH= 699.000 MHz 200,000 kHz £93,02847 MHz -30.50 dBm -17.50 de
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£52.000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -97.11 dém -24.11 d& 678.000 MHz 698.000 MHz 100.000 kHz 660.20870 MHZ -0.25 dBm -30.25 dB
562.000 MH2 | 663,000 MHz 200,000 kHz 062,58352 MHz -31.13 dém -18.13 d8 698.000 MHz  699.000 MHz 200,000 kHz 598,05544 MHz -31.47 cBm -18.47 dB
563.000 MHz 583000 MHz 100.000 kHz 57235564 Mz 0.18 dBm -29.62 dB £95.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -36.60 dBm -23.60 dB
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LTE Band 71/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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652.000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz -50.80 d&m -37.80 d& 676.000 MHz 698.000 MHz 100.000 kHz 696.93107 MHz 18.15 dBm -11.81 dB

662.000 MHz £63.000 MHz 200.000 kHz 562.99B50 MHz -31.44 dBm -18.44 dB 508,000 MH= 699.000 MHz 200,000 kHz £93,04046 MHz -30.93 dBm -17.93 de

663.000 MHz 683,000 MHz 100.000 kHz 664.10889 MHz 18.26 dBm -11.74 dB 699.000 MHz 709.000 MHz 100.000 kHz 703.54046 MHz -50.35 dBm -37.35 dB
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£52.000 MHz 662,000 MHz 100,000 kHz 661,92507 MHz -37.36 dém -24.36 d& 678.000 MHz 698.000 MHz 100.000 kHz 667.32068 MHZ -1.32 dBm -31.32 dB
562.000 MH2 | 663,000 MHz 200,000 kHz 062,58152 MHz -32.28 dbm -19.28 d8 698.000 MHz  699.000 MHz 200,000 kHz 598,04645 MHz -32.27 dBm -19.27 dB
563.000 MHz C63.000 MHz 100.000 kHz 678.33467 MHz -0.87 dém -30.07 dB £99.000 MHz 709.000 MHz 100.000 kHz 700.05395 MHz -37.10 dBm -24.10 dB
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Conducted Spurious Emission

LTE Band 71/ 5MHz
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30.000 MHz 652.000 MHz 100.000 kHz B632.64772 MHz -57.78 dBm -44.78 dB 30.000 MHz 652.000 MHz 100.000 kHz 634.60926 MHz -57.46 dBm -44.46 dB

709,000 MHz 1.000 GHz 100.000 kHz 970.54116 MHz -57.04 dBm -44,04 dB 709,000 MHz 1,000 GHz 100.000 kHz 978.00892 MHz -57.17 dBm -44,17 dB

1.000 GHz 3.000 GHz 1.000 MHz 1.32667 GHz -45.79 dBm -32.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50987 GHz -46.31 dBm -33.31dB

3.000 GHz 5.000 GHz 1.000 MHz 4.31192 GHz -44,79 dBm -31.79 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.44689 GHz -44.,897 dBm -31.87 dB

5.000 GHz 7.000 GHz 1.000 MHz 6.21777 GHz -42.58 dBm 29,58 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.91727 GHz -42.48 dBm -20,48 dB
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20.000 MHz 652,000 MHz 100.000 kHz 609.44412 MHz -57.82 dBém -44.82 dB
709.000 MHz 1,000 GHz 100.000 kHz 985,52516 MHz -57.28 dem -44.28 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -46.54 dBm -33.54 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,45739 GHz -44,72 dBm -31.72.d8B
5.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42,55 dBm -29.55 d&
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LTE Band 71/ 10MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 621.78748 MHz -57.72 dBm -44.72 dB 30.000 MHz 652.000 MHz 100.000 kHz 622.98354 MHz -57.79 dBém -44.79 dB
709,000 MHz 1.000 GHz 100.000 kHz 9659.95926 MHz -57.24 dBm -44,24 dB 709,000 MHz 1,000 GHz 100.000 kHz 979.70613 MHz -57.08 dBm -44,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -45.77 dBm -32.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -46.59 dBm -33.59 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.46938 GHz -44,72 dBm -31.72 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.32342 GHz -44,66 dBm -31.66 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.97326 GHz -42.64 dBm -29.64 db 5.000 GHz 7,000 GHz 1.000 MHz 65.03277 GHz -42.44 dBm -29.44 dB
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20.000 MHz 652,000 MHz 100.000 kHz 636.14022 MHz -57.47 dBém -44.47 dB
709.000 MHz 1,000 GHz 100.000 kHz 970.10473 MHz -56.88 dem -43.88 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.37766 GHz -45.92 dim -32.92 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,30992 GHz -44,95 dBm -31.95 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.89378 GHz -42.29 dBém -29.29 dB
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LTE Band 71 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 634.08299 MHz -57.91 dBm -44.91 dB 30.000 MHz 652.000 MHz 100.000 kHz 618.86909 MHz -57.57 dBém -44.57 dB
709,000 MHz 1.000 GHz 100.000 kHz 934.94809 MHz -57.03 dBm -44,03 dB 709,000 MHz 1,000 GHz 100.000 kHz 954 58732 MHz -56.78 dBm -43,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.56 dBm -32.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -45.84 dBm -32.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.30942 GHz -44.86 dBm -31.86 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.45339 GHz -44,94 dBm -31,94 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.04699 GHz -42,50 dBm -29.59 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.98925 GHz -42.50 dBm -20.50 di
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 641.73779 MHz -57.69 dBm -44.69 dB
709.000 MHz 1.000 GHz 100.000 kHz 973.59615 MHz -57.19 dem -44.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.53487 GHz -46.72 dbm -33.72 dB
3,000 GHz 5,000 GHz 1.000 MHz 4.27993 GHz -44,93 dBm -31.93 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.89228 GHz -42.48 dBm -29.48 d&
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LTE Band 71/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 634.41789 MHz -57.78 dBm -44.78 dB 30.000 MHz 652.000 MHz 100.000 kHz 633.22183 MHz -57.52 dBém -44,52 dB
709,000 MHz 1.000 GHz 100.000 kHz 927.62581 MHz -56.98 dBm -43,98 dB 709,000 MHz 1,000 GHz 100.000 kHz 981.59732 MHz -57.10 dBm -44,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -46.01 dBm -33.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -45.44 dBm -32.44 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.46688 GHz -44,90 dBm -31.90 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.32642 GHz -44,77 dBm -31.77 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.56 dBm -29.56 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.93627 GHz -42,49 dBm -20,49 dB
_— —_—
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Spectrum [DVD]
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Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 634.89632 MHz -57.75 dBm -44.75 dB
709.000 MHz 1.000 GHz 100.000 kHz 945 42235 MHz -57.11 dem -44.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -46.63 dBm -33.63 dB
3,000 GHz 5,000 GHz 1.000 MHz 4.88378 GHz -44.82 dBm -31.82 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.60 dBm -29.60 d&
¥
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Frequency Stability
Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
40 Normal Voltage 0.0069
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0051
PASS
-10 Normal Voltage 0.0038
-20 Normal Voltage 0.0073
20 Maximum Voltage 0.0151
20 Normal Voltage 0.0000
20 Battery End Point 0.0028

Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.

3. EUT can't operate outside the temperatures between -20 °C and 40 °C.
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Appendix B. Test Results of Radiated Test

LTE Band 26
LTE Band 26 / 10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -63.32 -13 -50.32 -75.29 -68.62 1.83 9.28 H
2472 -61.91 -13 -48.91 -78.49 -68.14 2.25 10.63 H
3296 -59.82 -13 -46.82 -78.52 -67.33 2.62 12.28 H
4120 -56.95 -13 -43.95 -78.41 -64.60 2.90 12.70 H
H
H
Lowest
1648 -61.42 -13 -48.42 -73.85 -66.72 1.83 9.28 \Y,
2472 -62.00 -13 -49.00 -78.81 -68.23 2.25 10.63 \Y,
3298 -60.94 -13 -47.94 -80.04 -68.46 2.62 12.29 Y,
4120 -58.36 -13 -45.36 -80.35 -66.01 2.90 12.70 Y,
\%
\%
1664 -65.29 -13 -52.29 -77.38 -70.68 1.84 9.38 H
2496 -60.13 -13 -47.13 -76.89 -66.50 2.26 10.78 H
3328 -57.34 -13 -44.34 -75.96 -65.08 2.64 12.52 H
4160 -57.44 -13 -44.44 -79.02 -65.07 2.92 12.70 H
H
H
Middle
1664 -64.82 -13 -51.82 -77.38 -70.21 1.84 9.38 Y,
2496 -59.69 -13 -46.69 -76.52 -66.06 2.26 10.78 Y,
3328 -60.97 -13 -47.97 -79.99 -68.71 2.64 12.52 Y,
4160 -58.73 -13 -45.73 -80.87 -66.36 2.92 12.70 \Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number : Bl ofB22
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1680 -61.37 -13 -48.37 -73.59 -66.85 1.85 9.48 H

2520 -61.67 -13 -48.67 | -78.37 -68.05 2.27 10.80 H

3360 -57.59 -13 4459 | -76.14 | -65.47 2.65 12.68 H

4200 -57.71 -13 -44.71 | -79.43 -65.32 2.94 12.70 H

H

H

Highest

1680 -59.25 -13 -46.25 -71.94 -64.73 1.85 9.48 \%

2520 -61.56 -13 -48.56 -78.43 -67.94 2.27 10.80 \%

3360 -61.47 -13 -48.47 -80.41 -69.35 2.65 12.68 \%

4200 -58.02 -13 -45.02 -80.33 -65.63 2.94 12.70 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -62.34 -13 -49.34 -74.31 -67.64 1.83 9.28 H
2474 -62.42 -13 -49.42 -79.01 -68.67 2.25 10.64 H
3296 -59.92 -13 -46.92 -78.62 -67.43 2.62 12.28 H
4128 -53.80 -13 -40.80 -75.28 -61.44 291 12.70 H

H

H

Lowest

1648 -60.39 -13 -47.39 -72.82 -65.69 1.83 9.28 \Y,
2474 -61.70 -13 -48.70 -78.51 -67.95 2.25 10.64 \Y,
3299 -61.36 -13 -48.36 -80.47 -68.88 2.62 12.30 \Y,
4128 -56.76 -13 -43.76 -78.78 -64.40 291 12.70 \Y,

Y,

Y,
1656 -64.89 -13 -51.89 -76.92 -70.24 1.84 9.34 H
2488 -59.74 -13 -46.74 -76.43 -66.06 2.25 10.73 H
3320 -57.78 -13 -44.78 -76.42 -65.46 2.63 12.46 H
4152 -53.66 -13 -40.66 -75.22 -61.29 2.92 12.70 H

H

H

Middle

1656 -62.03 -13 -49.03 -74.52 -67.38 1.84 9.34 \Y,
2488 -49.21 -13 -36.21 -66.02 -55.53 2.25 10.73 \Y,
3320 -61.15 -13 -48.15 -80.19 -68.83 2.63 12.46 \Y,
4152 -55.22 -13 -42.22 -77.33 -62.85 2.92 12.70 \Y,

Y,

Y,

TEL : 886-3-327-3456 Page Number : B3 of B22
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1672 -64.09 -13 -51.09 -76.24 -69.53 1.85 9.43 H

2504 -59.69 -13 -46.69 -76.45 -66.08 2.26 10.80 H

3336 -57.74 -13 -44.74 -76.34 -65.54 2.64 12.59 H

H

H

H

Highest

1672 -61.82 -13 -48.82 -74.44 -67.26 1.85 9.43 \%

2504 -59.78 -13 -46.78 -76.61 -66.17 2.26 10.80 \%

3336 -61.10 -13 -48.10 -80.09 -68.90 2.64 12.59 \Y

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B4 of B22
FAX . 886-3-328-4978
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LTE Band 25
LTE Band 25/ 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -51.71 -13 -38.71 -72.59 -61.34 2.77 12.40 H
5555 -44.90 -13 -31.90 -69.92 -54.83 3.46 13.39 H
7403 -45.54 -13 -32.54 -75.05 -52.75 3.98 11.19 H
H
H
H
Lowest
3700 -49.26 -13 -36.26 -70.55 -58.89 2.77 12.40 \Y,
5555 -47.27 -13 -34.27 -72.37 -57.20 3.46 13.39 \%
7403 -42.83 -13 -29.83 -72.82 -50.04 3.98 11.19 Y,
\Y,
\%
\%
3742 -55.53 -13 -42.53 -76.56 -65.24 2.78 12.48 H
5611 -45.08 -13 -32.08 -69.94 -54.95 3.48 13.34 H
7487 -49.70 -13 -36.70 -79.21 -56.88 4.00 11.17 H
H
H
H
Middle
3742 -53.23 -13 -40.23 -74.66 -62.94 2.78 12.48 \Y,
5611 -46.48 -13 -33.48 -71.56 -56.35 3.48 13.34 \Y,
7487 -47.35 -13 -34.35 -77.23 -54.53 4.00 11.17 \%
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number : B5 of B22
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3791 -55.39 -13 -42.39 -76.59 -65.02 2.79 12.42 H

5688 -44.16 -13 -31.16 -69.43 -54.09 3.50 13.42 H

7585 -50.71 -13 -37.71 -79.82 -58.02 4.03 11.34 H

H

H

H

Highest

3791 -51.50 -13 -38.50 -73.08 -61.13 2.79 12.42 \%

5688 -45.00 -13 -32.00 -70.5 -54.93 3.50 13.42 \%

7585 -48.40 -13 -35.40 -78.03 -55.71 4.03 11.34 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B6 of B22
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

1399 -64.06 -13.00 -51.06 -75.35 -67.12 1.69 6.89 H
2099 -61.83 -13.00 -48.83 -76.44 -67.11 2.08 9.51 H
2798 -60.15 -13.00 -47.15 -77.72 -66.80 2.39 11.19 H
3498 -59.49 -13.00 -46.49 -78.93 -67.03 2.72 12.41 H
4198 -57.75 -13.00 -44.75 -79.46 -65.36 2.94 12.70 H

H

H

Lowest

1399 -64.02 -13.00 -51.02 -75.50 -67.08 1.69 6.89 \Y,
2099 -61.23 -13.00 -48.23 -76.31 -66.51 2.08 9.51 Y,
2798 -59.85 -13.00 -46.85 -77.68 -66.50 2.39 11.19 \Y,
3498 -55.49 -13.00 -42.49 -75.29 -63.03 2.72 12.41 Y,
4198 -57.31 -13.00 -44.31 -79.61 -64.92 2.94 12.70 Y,

\Y,

\Y,
1406 -64.24 -13.00 -51.24 -75.60 -67.35 1.69 6.95 H
2109 -61.50 -13.00 -48.50 -76.23 -66.68 2.08 9.41 H
2812 -60.21 -13.00 -47.21 -77.79 -66.86 2.40 11.20 H
3515 -59.38 -13.00 -46.38 -78.92 -66.85 2.72 12.34 H
4218 -57.64 -13.00 -44.64 -79.40 -65.24 2.95 12.70 H

H

H

Middle

1406 -63.72 -13.00 -50.72 -75.24 -66.83 1.69 6.95 \Y,
2109 -61.20 -13.00 -48.20 -76.42 -66.38 2.08 9.41 Y,
2812 -59.86 -13.00 -46.86 -77.73 -66.51 2.40 11.20 Y,
3515 -55.42 -13.00 -42.42 -75.34 -62.89 2.72 12.34 Y,
4218 -54.52 -13.00 -41.52 -76.87 -62.12 2.95 12.70 Y,

Y,

Y,

TEL : 886-3-327-3456 Page Number 1 B7 of B22
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1413 -63.91 -13.00 -50.91 -75.35 -67.07 1.69 7.00 H

2120 -62.36 -13.00 -49.36 -77.21 -67.42 2.09 9.30 H

2826 -60.40 -13.00 -47.40 -77.98 -67.05 2.40 11.20 H

3532 -59.85 -13.00 -46.85 -79.47 -67.24 2.73 12.27 H

4239 -57.81 -13.00 -44.81 -79.62 -65.40 2.96 12.70 H

H

H

Highest

1413 -63.84 -13.00 -50.84 -75.41 -67.00 1.69 7.00 \%

2120 -61.88 -13.00 -48.88 -77.24 -66.94 2.09 9.30 \%

2826 -59.72 -13.00 -46.72 -77.61 -66.37 2.40 11.20 \%

3532 -57.36 -13.00 -44.36 -77.37 -64.75 2.73 12.27 \%

4239 -56.16 -13.00 -43.16 -78.57 -63.75 2.96 12.70 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B8 of B22
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 13
LTE Band 13 /5MHz / QPSK
Channel FTEAL:_E”; y ( ('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlgsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1555 -63.90 -13 -50.90 -75.89 -68.60 1.78 8.63 H
2332 -61.39 -13 -48.39 -77.31 -66.75 2.18 9.69 H
3109 -59.61 -13 -46.61 -77.93 -66.25 2.53 11.32 H
H
H
Lowest
1555 -64.17 -13.00 -51.17 -76.27 -68.87 1.78 8.63 Y,
2332 -60.92 -13 -47.92 -77.55 -66.28 2.18 9.69 \Y,
3109 -59.09 -13 -46.09 -77.96 -65.73 2.53 11.32 Y,
Y,
\Y,
1560 -63.42 -42.15 -21.27 -75.37 -68.15 1.78 8.66 H
2340 -61.68 -13 -48.68 -77.61 -67.08 2.19 9.74 H
3119 -59.61 -13 -46.61 -77.99 -66.26 2.54 11.34 H
H
H
Middle
1560 -63.99 -42.15 -21.84 -76.08 -68.72 1.78 8.66 \Y,
2340 -60.78 -13 -47.78 -77.42 -66.18 2.19 9.74 \%
3119 -59.05 -13 -46.05 -77.97 -65.70 2.54 11.34 Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B9 of B22
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1565 -63.90 -42.15 -21.75 -75.80 -68.65 1.79 8.69 H

2347 -61.65 -13 -48.65 -77.60 -67.09 2.19 9.78 H

3129 -59.68 -13 -46.68 -78.14 -66.35 2.54 11.36 H

H

H

Highest

1565 -63.96 -42.15 -21.81 -76.04 -68.71 1.79 8.69 \%

2347 -60.88 -13 -47.88 -77.54 -66.32 2.19 9.78 \%

3129 -59.26 -13 -46.26 -78.24 -65.93 2.54 11.36 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B10 of B22
FAX . 886-3-328-4978
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Report No. : FG140852B

LTE Band 13/ 10MHz / QPSK

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555 -62.41 -13 -49.41 -74.4 -67.11 1.78 8.63 H
2334 -60.71 -13 -47.71 -76.63 -66.08 2.18 9.70 H
3110 -59.44 -13 -46.44 -77.77 -66.08 2.53 11.32 H
3888 -57.05 -13 -44.05 -78.02 -64.46 2.81 12.38 H
H
H
Middle
1555 -63.68 -13 -50.68 -75.78 -68.38 1.78 8.63 \%
2334 -59.71 -13 -46.71 -76.34 -65.08 2.18 9.70 \%
3110 -58.90 -13 -45.90 -77.78 -65.54 2.53 11.32 \%
3888 -51.70 -13 -38.70 -73.07 -50.11 2.81 12.38 \%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG140852B

LTE Band 66
LTE Band 66 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3422 -54.86 -13 -41.86 -74.3 -64.78 2.68 12.60 H
5133 -53.46 -13 -40.46 -77.8 -62.57 3.32 12.43 H
6844 -48.42 -13 -35.42 -76.48 -56.96 3.86 12.40 H
H
H
Lowest
3422 -47.66 -13 -34.66 -67.47 -57.58 2.68 12.60 Y,
5133 -51.47 -13 -38.47 -76.36 -60.58 3.32 12.43 \Y,
6844 -43.26 -13 -30.26 -71.68 -51.80 3.86 12.40 \Y,
Y,
\Y,
3472 -54.58 -13 -41.58 -74.48 -64.39 2.71 12.51 H
5208 -50.00 -13 -37.00 -74.59 -59.52 3.34 12.86 H
6944 -48.76 -13 -35.76 -77.12 -56.87 3.89 12.00 H
H
H
Middle
3472 -47.55 -13 -34.55 -67.82 -57.36 2.71 12.51 \Y,
5208 -49.31 -13 -36.31 -74.38 -58.83 3.34 12.86 \Y,
6944 -41.86 -13 -28.86 -70.26 -49.97 3.89 12.00 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B12 of B22

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG140852B
3522 -53.26 -13 -40.26 -73.49 -62.85 2.73 12.31 H

5283 -47.87 -13 -34.87 -72.5 -57.83 3.37 13.33 H

7044 -47.39 -13 -34.39 -75.96 -55.11 3.92 11.64 H

H

H

Highest

3522 -44.48 -13 -31.48 -65.1 -54.07 2.73 12.31 \%

5283 -46.41 -13 -33.41 -71.39 -56.37 3.37 13.33 \%

7044 -38.14 -13 -25.14 -66.69 -45.86 3.92 11.64 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B13 of B22
FAX . 886-3-328-4978
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LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

5002 -47.87 -25 -22.87 -71.72 -57.19 3.27 12.59 H
7503 -49.50 -25 -24.50 -79 -56.70 4.00 11.20 H
10004 -46.06 -25 -21.06 -79.42 -52.60 4.67 11.21 H

H

H

Lowest

5002 -47.78 -25 -22.78 -72.3 -57.10 3.27 12.59 Y,
7503 -43.16 -25 -18.16 -73.01 -50.36 4.00 11.20 \Y,
10004 -46.64 -25 -21.64 -79.76 -53.18 4.67 11.21 Y,

Y,

\Y,
5052 -50.30 -25 -25.30 -74.33 -59.41 3.29 12.40 H
7578 -48.82 -25 -23.82 -77.97 -56.10 4.03 11.31 H
10104 -46.11 -25 -21.11 -79.72 -52.80 4.70 11.40 H

H

H

Middle

5052 -49.38 -25 -24.38 -74.04 -58.49 3.29 12.40 \Y,
7578 -40.59 -25 -15.59 -70.24 -47.87 4.03 11.31 \%
10104 -46.35 -25 -21.35 -79.54 -53.04 4.70 11.40 \%

\Y,

\Y,

TEL : 886-3-327-3456 Page Number : B14 of B22
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5102 -48.97 -25 -23.97 -73.2 -57.97 3.31 12.31 H

7653 -49.96 -25 -24.96 -79.05 -57.41 4.06 11.51 H

10204 -45.82 -25 -20.82 -79.66 -52.38 4.73 11.29 H

H

H

Highest

5102 -47.64 -25 -22.64 -72.45 -56.64 3.31 12.31 \%

7653 -45.02 -25 -20.02 -74.64 -52.47 4.06 11.51 \%

10204 -46.30 -25 -21.30 -79.55 -52.86 4.73 11.29 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B15 of B22
FAX . 886-3-328-4978
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LTE Band 41
LTE Band 41/ 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
4994 -53.72 -25 -28.72 -77.55 -63.06 3.27 12.61 H
7488 -40.32 -25 -15.32 -69.83 -47.50 4.00 11.18 H
9990 -46.26 -25 -21.26 -79.62 -52.77 4.67 11.18 H
H
H
Lowest
4994 -51.19 -25 -26.19 -75.69 -60.53 3.27 12.61 Y,
7488 -44.36 -25 -19.36 -74.24 -51.54 4.00 11.18 \Y,
9990 -47.19 -25 -22.19 -80.3 -53.70 4.67 11.18 \Y,
Y,
\Y,
5166 -51.40 -25 -26.40 -75.87 -60.67 3.33 12.60 H
7752 -47.68 -25 -22.68 -76.87 -55.48 4.09 11.89 H
10332 -45.38 -25 -20.38 -79.54 -51.55 4.77 10.94 H
H
H
Middle
5166 -49.44 -25 -24.44 -74.43 -58.71 3.33 12.60 \Y,
7752 -49.96 -25 -24.96 -79.65 -57.76 4.09 11.89 \Y,
10332 -46.39 -25 -21.39 -79.72 -52.56 4.77 10.94 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B16 of B22
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Highest

5340 -45.90 -25 -20.90 -70.54 -55.99 3.39 13.48 H
8016 -48.57 -25 -23.57 -78.53 -55.25 4.18 10.86 H
10683 -45.46 -25 -20.46 -79.94 -51.67 4.86 11.07 H
H
H
5340 -47.30 -25 -22.30 -72.2 -57.39 3.39 13.48 \%
8016 -48.91 -25 -23.91 -79 -55.59 4.18 10.86 \%
10683 -46.55 -25 -21.55 -80.2 -52.76 4.86 11.07 \Y
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 41(CA)

LTE Band 41 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5070 -56.22 -25 -31.22 -80.32 -65.28 3.30 12.36 H
7602 -51.10 -25 -26.10 -80.13 -58.47 4.04 11.40 H
10143 -46.40 -25 -21.40 -80.09 -53.04 471 11.36 H
H
H
Lowest
5070 -56.29 -25 -31.29 -81 -65.35 3.30 12.36 Y,
7602 -50.45 -25 -25.45 -80.03 -57.82 4.04 11.40 \Y,
10143 -46.73 -25 -21.73 -79.94 -53.37 471 11.36 \Y,
Y,
\Y,
5226 -56.13 -25 -31.13 -80.73 -65.79 3.35 13.01 H
7835 -49.40 -25 -24.40 -78.77 -56.81 4.12 11.53 H
10449 -45.85 -25 -20.85 -80.3 -51.74 4.80 10.70 H
H
H
Middle
5226 -55.15 -25 -30.15 -80.2 -64.81 3.35 13.01 \Y,
7835 -48.98 -25 -23.98 -78.77 -56.39 412 11.53 \Y,
10449 -46.55 -25 -21.55 -79.96 -52.44 4.80 10.70 \Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B18 of B22
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5376 -54.51 -25 -29.51 -79.17 -64.45 341 13.34 H

8064 -49.27 -25 -24.27 -79.2 -56.07 4.20 11.00 H

10755 -45.43 -25 -20.43 -79.86 -51.54 4.88 10.99 H

H

H

Highest

5376 -54.85 -25 -29.85 -79.7 -64.79 341 13.34 \%

8064 -49.07 -25 -24.07 -79.34 -55.87 4.20 11.00 \%

10755 -46.30 -25 -21.30 -80.03 -52.41 4.88 10.99 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B19 of B22
FAX . 886-3-328-4978
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IC LTE Band 41/ 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel ( I(\JIIHz ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5076 -56.36 -25 -31.36 -80.49 -65.41 3.30 12.35 H
7614 -50.83 -25 -25.83 -79.87 -58.22 4.04 11.43 H
10152 -46.39 -25 -21.39 -80.11 -53.02 4.72 11.35 H
H
H
Lowest
5076 -56.25 -25 -31.25 -80.98 -65.30 3.30 12.35 \%
7614 -50.15 -25 -25.15 -79.74 -57.54 4.04 11.43 \%
10152 -46.92 -25 -21.92 -80.14 -53.55 4.72 11.35 \%
\%
\%
TEL : 886-3-327-3456 Page Number : B20 of B22

FAX . 886-3-328-4978
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LTE Band 71
LTE Band 71/ 20MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1328 -64.08 -13 -51.08 -75.11 -68.90 1.64 6.46 H
1992 -62.75 -13 -49.75 -76.27 -70.62 2.03 9.90 H
2656 -61.90 -13 -48.90 -78.62 -70.37 2.33 10.80 H
3320 -60.72 -13 -47.72 -79.36 -70.55 2.63 12.46 H
3985 -56.26 -13 -43.26 -77.32 -66.06 2.84 12.64 H
H
H
Lowest
1328 -64.18 -13 -51.18 -75.2 -69.00 1.64 6.46 \Y,
1992 -62.61 -13 -49.61 -76.39 -70.48 2.03 9.90 Y,
2656 -60.30 -13 -47.30 -77.58 -68.77 2.33 10.80 \Y,
3320 -59.20 -13 -46.20 -78.24 -69.03 2.63 12.46 \Y,
3985 -52.37 -13 -39.37 -73.86 -62.17 2.84 12.64 Y,
\Y,
\Y,
1348 -63.92 -13 -50.92 -75.03 -68.76 1.65 6.50 H
2022 -62.27 -13 -49.27 -76.05 -70.13 2.04 9.90 H
2696 -61.33 -13 -48.33 -78.29 -69.78 2.35 10.80 H
3370 -58.67 -13 -45.67 -77.18 -68.67 2.66 12.66 H
4045 -53.96 -13 -40.96 -75.18 -63.80 2.86 12.70 H
H
H
Middle
1348 -64.21 -13 -51.21 -75.37 -69.05 1.65 6.50 \Y,
2022 -61.78 -13 -48.78 -75.86 -69.64 2.04 9.90 Y,
2696 -60.55 -13 -47.55 -77.98 -69.00 2.35 10.80 Y,
3370 -53.60 -13 -40.60 -72.49 -63.60 2.66 12.66 \Y,
4045 -49.46 -13 -36.46 -71.16 -59.30 2.86 12.70 \Y,
Y,
Y,
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1358 -64.03 -13 -51.03 -75.17 -68.93 1.66 6.56 H

2037 -63.65 -13 -50.65 -77.6 -71.50 2.05 9.90 H

2716 -61.17 -13 -48.17 -78.25 -69.68 2.36 10.86 H

3395 -60.24 -13 -47.24 -78.7 -70.18 2.67 12.61 H

4075 -54.07 -13 -41.07 -75.38 -63.89 2.88 12.70 H

H

H

Highest

1358 -64.17 -13 -51.17 -75.38 -69.07 1.66 6.56 \%

2037 -63.31 -13 -50.31 -77.59 -71.16 2.05 9.90 \%

2716 -60.75 -13 -47.75 -78.26 -69.26 2.36 10.86 \%

3395 -58.00 -13 -45.00 -76.84 -67.94 2.67 12.61 \%

4075 -50.83 -13 -37.83 -72.63 -60.65 2.88 12.70 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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